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A Loading Test on a CFT Column-Flat Plate Junction Composed of a Wide Through-
Diaphragm with Rib Plates under Lateral Forces
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Summary

A new junction with wide diaphragms and rib plates of CFT column-flat plate structures was originated to realize a base
isolated flat plate structure built of four CFT columns. Loading tests on the new junction of the structure were carried out to
examine the structural performance under lateral forces with a 1/2 scaled model specimen. Test results proved that the base
isolated flat plate structure with the new junction exhibited enough restoring characteristics against earthquake forces. Useful
estimating methods of the effective width and the punching shear strength of the flat plate structure were proposed based on the
test results.
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Shape and Dimensions of 1/2 scaled Test Specimen
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